

DEPARTMENT OF HEALTH & FAMILY WELFARE
 GOVERNMENT OF WEST BENGAL
 OPD Patient Card

182

Clinical Notes	ADVICE
<p>30 JAN 2019 HB-7-1 Cr-13-9 Wtr-5-2 BP-190/100 (encour oral fluids)</p>	<p><u>Adv</u></p> <p>Maintenance Hemodialysis..... 2 / Per week From nearest PPP Center Inj Erythropoietin 4000 unit etc..... 2 Per week post HD Inj Iron sucrose 100 mg..... 2x post HD 2x/week Cap Iron+Folic Acid..... Total fluids intake..... < 500ml / 24 hrs Total protein..... g/dy..... kcal/day salt restriction < 5 gm/day Refer to Central Kitchen For Diet Chart.</p> <p>Tab Lisinopril..... 10 mg..... OD fam Tab Metoprolol xl..... 50 mg..... OD spm Tab diltiazem 120mg..... Tab Paracetamol..... Tab Terebinthine..... Tab colchicine..... Tab ranitidine..... breakfast Tab Domperidone..... Tab omeprazole..... Tab Sodium Bicarbonate..... Tab Folic acid..... 40 mg..... ODPC</p> <p>✓ Chest X-ray PA view (digital) Sputum AFB - 2 days Attend Chest medicine OPD</p> <p>✓ BT for complete blood count } after Cr, Wt, uric acid } Swk Ca/P, albumin }</p> <p>✓ To PPP centre Please receive adequate nebulizer to prevent respiratory distress</p> <p style="text-align: right;">AP</p>